Lofrans’< MAINTENANCE KIT

THE ORIGINAL WINDLASS fOf‘DORADO
Code: 72047

] Spare Parts Included:

v Code Description Quantity
210 Key - 6x6x15 1
223 Circlip- 18 DIN 471 2
226 Washer for M8 screw 3
230 Spring washer for M5 screw 2
231 Washer for M5 screw 2
232 Key - 4x4x15 1
242b Cap nut self locking M8 1
249 Seal - 18x28x7 1
250 Hd cap screw - M5x8 4
252 O ring - 2325 1
255 Key 6x6x25 1
259 Hd cap screw - M8x16 2
260 Spring washer M8 2
264 Circlip- 37 DIN 472 1
265 Seal - 20x37x7 1
266 Cap nut M5 2

www.lofrans.com



